CAL-TECH TESTING, INC.

FILE NO.:

o Teseg, 23-00297-01
3 b & ’9,, ENGINEERING & TESTING LABORATORY CYLINDER SET NO.;
) P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 * Fax (386)752-5456 160
% :3 2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 » Fax (904)381-8902 |_AB NO.: 694
P s
el COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase !lI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:

ﬂ: Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 . .
(@] days: 28
(ZD Mix Type:
5 Normal Wt. [ Lightweight [ Mortar Mix  [] Pump Mix [ Grout [ other:
g Plasticizer Added: ] Yes No If "Yes", [JAtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/24/24 3:48 AM 4:01 AM J. Green
S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4160 7022286 10 -
S Extra Water Added at Job Site: [ Yes No If"Yes" gal.: - _|Extra Water Authorized by:
< cy. == _
: Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 4.5 62 71 —
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [ INo [ Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour 9
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (::;E) = AT'?;E SPECL“;EE':Z'EEM ; To(ztnfs’;‘o TEST ;T:SNGT“ FLXZETS;E TESTED BY
A 01/26/24 01/31/24 7 4.02 12.69 63,190 4980 5
B 01/26/24 02/07/24 14 | 4.02 12.69 64,820 5110 5
C 01/26/24 02/21/24 28 | 4.02 12.69 81,150 6390 4
D 01/26/24 02/21/24 28 | 4.02 12.69 76,650 6040 4
E 01/26/24 HOLD H
F
G
REMARKS: —] |:_ = e ‘
S X { lﬁi] %\
I ZEN N L ‘ ‘
The test resulis presenled in this reporl are specific anly io ihe samples tesied at the time of ‘ Type 2 S——— TU-:-:’.-:‘_; SRR |
|

testing The lest was performed in accordance with generaily accepted meihods and standards
s
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Since material conditions can vary between fest localions and change with lime, sound
should be exercised with lime, sound judgemen should be exercised with regard to the use and
interpreiation of the data. This report shall not be reproduced without prior approval of the author
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CAL-TECH TESTING, INC. ™™™ oo

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456 161
2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 « Fax (904)381-8902 |LAR NO.: 695

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
IE Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 5 .
o days: 28
(29 Mix Type:
b Normal Wt. [ Lightweight M Mortar Mix [ ] Pump Mix [ ] Grout ] other:
"IQJ Plasticizer Added: (] Yes No If "Yes", [ ] AtPlant  [_] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/24/24 10:34 AM 4:43 AM J. Green
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
=
< 45191 7022290 10 mn
g Extra Water Added at Job Site: (] Yes No If"Yes" gal: - Extra Water Authorized by:
< CY.. === .
%’ Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 8.25 62 69 pn
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TH - Yes [ JNo  [] Unknown Yes [ ] No
Location of Concrete Placement: Freezer Slab Pour 9
Note: Slump above specified requirements
SPECIMEN |.D LAB NO DATE RECEIVED IN LAB DATE TESTED (:;;;:) DI/:.E(;“‘; SPEELNAiiT;inn ) TO(E:LLdeC:)AD TEST (SPT:F)NGTH F;T‘\Z"EI'S;E TESTED BY
A 01/26/24 01/31/24 7 4.02 12.69 56,670 4470 5
B 01/26/24 02/07/24 14 | 4.02 12.69 59,420 4680 5
Cc 01/26/24 02/21/24 28 | 4.02 12.69 73,640 5800 4
D 01/26/24 02/21/24 28 | 4.02 12.69 78,210 6160 4
E 01/26/24 HOLD H
F
G
REMARKS: S ) B S —
~ L~ "u__4 e 1
The test resulls presented in this reporl are specific anly lo Ihe samples tested at the time of T 1 Typa 2 Typo 3
tesling. The lest was performed in accordance wilh generally accepted methods and standards m:’;ﬂ;t:‘;;;ﬂ;: ,:‘:_-“'L.'::L“—T:r:.::;‘“. el ﬁ?‘;:é:‘m::;r;:ﬂﬁ
Since material conditions can vary between test locations and change with time, sound judgement e tn Lot OOt o ool B I Tt Series
should be exercised wilh lime, sound judgement should be exercised wilh regard lo the use and
inlerpretation of the data This report shall not be reproduced withoul prior approval of lhe aulhor [~ = =
=] R e 7
. T <
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Respectfully Submitted,
CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC. [™™ e

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.0. Box 1625 Lake City, FL 32056 « (386) 755-3633 * Fax (386)752-5456 162
2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 « Fax (904)381-8902 |LAB NO.: 696

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Iil
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
|<_t Specified Strength for Structure: Slump {inches): Air Content (percent):
b psi: 4000 5 -
o days: 28
(ZD Mix Type:
b Normal Wt. ] Lightweight (] Mortar Mix ] Pump Mix  [_] Grout [] other:
g Plasticizer Added: [ ves No If "Yes", [J AtPlant  [_] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/24/24 5:08 AM 5:25 AM J. Green
< [Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[
< 4162 7022297 10 -
g Extra Water Added at Job Site: [ Yes No [lf"Yes" gal.: «= _ |Extra Water Authorized by:
< Cy. == .
: Plasticizer Added at Job Site: gal.: c.y.:
‘CB Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 7.5 62 67 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T - Yes [ JNo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour 9
Note: Slump above specified requirements
SPECIMEN | D LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:;E) = ATT;_T) SPECmEEi fs':Ein) To(;’:tn:cs’;‘[’ TEST (S;)T_:[E)NGTH FTRXZETS;E TESTED BY
A 01/26/24 01/31/24 7 4.02 12.69 63,490 5000 5
B 01/26/24 02/07/24 14 | 4.02 12.69 65,330 5150 5
C 01/26/24 02/21/24 28 | 4.02 12.69 79,420 6260 4
D 01/26/24 02/21/24 28 | 4.02 12.69 77,550 6110 4
E 01/26/24 HOLD H
F
G
REMARKS: S T p— - —
. ] N
X N ) jli k
‘ P R ; \ - - .'
|
The lest results presented in this report are specific only lo the samples lesied at the fime of | Type 1 Type 2 cor Type 2 .
testing: The lest was performed in accordance with generally accepled methads and standards, R o e, Pbigotbivatisiiranpel it el hpsvniilinelivagbmm il ]
Since maleriat conditions can vary between iest localions and change with fime, sound judgement | SR Sl Rl e e o e e fommeds cones
shauld be exercised wilh time, sound judgemnent should be exercised with regard to the use and |
imerpretation of the data  This report shall not be reproduced wilhout prior approval of the author : [ ¥ ~
|
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CAL-TECH TESTING, INC.

FILE NO.:
23-00297-01

-5 '3,, ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
1 P.O. Box 1625 Lake City, FL 32056 ¢ (386) 755-3633 « Fax (386)752-5456 163
% 4 ;: 2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 « Fax (904)381-8902 || AB NO.: 697
A% :
oo COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
I<£ Specified Strength for Structure: Slump (inches): Air Content (percent):
Py psi: 4000 5 -
(a] days: 28
g Mix Type:
P Normal Wt. [] Lightweight I Mortar mix  [J PumpMix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", []AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/24/24 5:49 AM 6:08 AM J. Green
|<_t Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4240 7022302 10 -
S Extra Water Added at Job Site: [] Yes No [lf"Yes" gal.: -—- Extra Water Authorized by:
< cy.: == _
; Plasticizer Added at Job Site: gal.: C.y.
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 7.25 61 69 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [ INo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour 9
Note: Slump above specified requirements
SPECIMEN 1D LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:fy‘:) = : E(i T) SPECifE:ziEin ) Tc’(::tnfs’;m TEST (SDT:‘I'_E)NGTH F;;'ZF}S;E TESTED BY
A 01/26/24 01/31/24 7 4.02 12.69 57,640 4540 5
B 01/26/24 02/07/24 14 4.02 12.69 59,710 4710 5
C 01/26/24 02/21/24 28 | 4.02 12.69 76,660 6040 4
D 01/26/24 02/21/24 28 | 4.02 12.69 73,980 5830 4
E 01/26/24 HOLD H
F
G
REMARKS: — = = ( |
N
| 1 L~ L ~

Since material conditions can vary between lest |
should be exercised with lime, sound judgement

Respectfully Submitted,
CAL-TECH TESTING, INC.

interpretation of lhe data  This report shall nol be reproduced without prior approval of the author.

The test resulis presenied in this report are specific only to the samples lesled al the time of
tesfing. The fesl was performed in accordance with generally accepled methods and standards

locations and change wilh time, sound judgement
should be exercised wilh regard to ihe use and
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 164
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 |LAB NO.: 698
oo COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase IlI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 5 -
o days: 28
% Mix Type:
b Normal Wt. [] Lightweight (] Mortar Mix [ Pump Mix [ Grout [] Other:
g Plasticizer Added: [ Yes No If "Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/24/24 6:38 AM 6:56 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4054 7022307 10 -
S Extra Water Added at Job Site: [ Yes No If"Yes" gal.. --- Extra Water Authorized by:
< Cy.. - .
'_E: Plasticizer Added at Job Site: gal.: C.y.:
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 8 61 68 —
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [JNo [ ] Unknown Yes [ No
Location of Concrete Placement: Freezer Slab Pour 9
Note: Slump above specified requirements
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:;E) = AT_ f: ') SPEC:”RZZ :(S:Em ; To(lﬁtni’;‘o TEST ZT_:LE)NGT” F;YAF;ETS;E TESTED BY
A 01/26/24 01/31/24 7 4.02 12.69 58,460 4610 5
B 01/26/24 02/07/24 14 | 4.02 12.69 61,750 4870 5
C 01/26/24 02/21/24 28 | 4.02 12.69 76,820 6050 4
D 01/26/24 02/21/24 28 | 4.02 12.69 75,720 5970 4
E 01/26/24 HOLD H
F
G
REMARKS: | == vz
S X ] 4 I
P PN N

Thie test resulls presenled in this report are specific anly 1o the samples ested at the time of
testing. The tesl was performed in accordance with generally accepled methods and standards
Since malerial condilions can vary between lesl locations and change with time, sound jud

shouid be exercised with fime, sound judgement should be exercised with regard 1o the use and
Interpretation of the data  This report shall not be reproduced withoul prior approval of the aulhor
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CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC. |7 oo

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 ¢ (386) 755-3633 « Fax (386)752-5456 165
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 | AB NO.: 700

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase I
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
|<_t Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 =
(o] days: 28
5 Mix Type:
b Normal Wt. |:| Lightweight |:| Mortar Mix [] Pump Mix [:] Grout D Other:
g Plasticizer Added: [ Yes No If "Yes", [ ] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/25/24 5:25 AM 6:27 AM J. Green
< [Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[y
< 4591 7022328 10 -—
S Extra Water Added at Job Site: []Yes No If"Yes" gal: - Extra Water Authorized by:
< CY.. = .
%' Plasticizer Added at Job Site: gal.: c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.).
o 5.75 63 76 e
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [ INo [ ] unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour 10
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:aGyE) DIATE(:; EPE:LN;E;{\ ?;zEm ) Tci::tn:c:;o TEST (SPTSIE)NGTH F;»Y‘:;'S;E TESTED BY
A 01/26/24 02/01/24 7 4.02 12.69 59,250 4670 5
B 01/26/24 02/08/24 14 | 4.02 12.69 81,330 6410 5
Cc 01/26/24 02/22/24 28 | 4.02 12.69 86,540 6820 4
D 01/26/24 02/22/24 28 | 4.02 12.69 90,210 7110 4
E 01/26/24 HOLD H
F
G
REMARKS: i i e =
\/ N¢ j i M ‘
P | \! Pl
The test resulls presented in this reparl are specific only o the samples lesied al the time of Type 1 Type 2 Type 3 .
{esting. The test was performed in accordance with generally accepied methods and standards ;ﬁm;;’e&?’}:ﬁ emauﬁ‘mm?:n:n:g ?ﬂ:mﬁ%“ﬂ&ﬁ
Sinte material condilions can vary between lest locations and change with time, sound judgement ‘:‘;L:,;"m[,z;_,g"ﬁ.m;:f. P i, e e A Mg fomea cones
shauld be exercised with time, sound judgement should be exercised with regard {o the use and
intarpretation of the data  This report shall nol be reproduced withoul prior approval of lhe author I ‘
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Respectfully Submitted,
CAL-TECH TESTING, INC.




FILE NO.:
CAL-TECH TESTING, INC. 23-00267-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NOz
P.O. Box 1625 Lake City, FL 32056 + (386) 755-3633 « Fax (386)752-5456 166
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 « Fax (904)381-8902 |L_AB NO.: 701
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase ll|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
'S Specified Strength for Structure: Slump (inches): Air Content (percent):
<« psi: 4000 46 .
a days: 28
(ZD Mix Type:
& Normal Wt. (] Lightweight [ Mortar Mix [ PumpMix [ ] Grout [] other:
I.IQ.I Plasticizer Added: ] Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/25/24 6:46 AM 7:31 AM J. Green
f_t Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4160 702233 10 -
2 Extra Water Added at Job Site: [ ves No If"Yes" gal.. === Extra Water Authorized by:
< cy. - n
: Plasticizer Added at Job Site: gal.: C.y..
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 3.5 63 77 o
l.TJl Air Content (% by vol.): ASTM C231 Moided and Cured to ASTM C-31: Tested to ASTM C-39:
T i Yes D No D Unknown Yes D No
Location of Concrete Placement: Freezer Slab Pour 10
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:35) = A'_':;: '_) SFEC::EE::;:EM_) To(xtn:‘z;m TEST ;TSIE)NGT” F:;’;ETS;E TESTED BY
A 01/26/24 02/01/24 7 4.02 12.69 61,980 4880 5
B 01/26/24 02/08/24 14 | 4.02 12.69 76,670 6040 4
C 01/26/24 02/22/24 | 28 | 4.02 12.69 87,880 6930 4
D 01/26/24 02/22/24 | 28 | 4.02 12.69 89,620 7060 4
E 01/26/24 HOLD H
F
G

REMARKS:

| ye——

S

X

m

The {est resulls presented in this report are specific only to the samples tesied at the time of
testing. The lest was performed in accordance with generally accepted methods and siandards
Since material condifions can vary between {est localions and change with time, sound judgement
should be exercised wilh lime, sound judgement should be exercised with regard lo the use and
interpretation of the dala. This repori shall not be reproduced without prior approval of the author.
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Respectfully Submitted,
CAL-TECH TESTING, INC.
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cecn Tesy, CAL'TECH TESTING, INC. o 23-00297-01

- S, (9,, ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
i _ P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 * Fax (386)752-5456 167
E‘ = 2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 « Fax (904)381-8902 |LAB NO.: 710
-
%

B -~
“oracumcns COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
« psi: 4000 46 -
(o] days: 28
5 Mix Type:
& Normal Wt. ] Lightweight [ Mortar Mix [] PumpMix [ ] Grout [] Other:
qu Plasticizer Added: [ Yes No If "Yes", (T AtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/26/24 2:55 AM 3:23 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 7067 7022350 10 -—
2 Extra Water Added at Job Site: [ Yes No [f"Yes" gal: - Extra Water Authorized by:
< Cy.. = .
: Plasticizer Added at Job Site: gal.: ; C.y.
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 6 65 76 o
d Air Content (% by vol.: ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
s - Yes [ [No  []Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour 11
SPECIMEN i.D LAB NO DATE RECEIVED IN LAB DATE TESTED (dASyE) DIATTli-I; SPEC::;EEP: ?:Em ) TO(:ghnI:E;\D TEST (SprF)NGTH F-FI;YATZETS:E TESTED BY
A 01/27/24 02/02/24 7 4.02 12.69 60,720 4780 4
B 01/27/24 02/09/24 14 | 4.02 12.69 81,440 6420 4
C 01/27/24 02/23/24 28 | 4.02 12.69 87,770 6920 4
D 01/27/24 02/23/24 28 | 4.02 12.69 91,020 7170 4
E 01/27/24 HOLD H
F
G
REMARKS: T [—<a i e
> I P N
The test resulls presented in this reporl are specific only 1o the sampies lesled al {he fime of Type 4 Typa 2 Type 3
lesling. The test was performed in accordance with generally accepted methods and standards ::.‘:.“.,’?.“‘;‘:".’sz*".,‘l.;‘:"?,‘:‘:. .,‘,?:.T':L‘Z:'.;‘:T‘cf'..‘:}.‘..?ﬂ'i.’?&. ,32322":0;".?‘:.3‘:,'12‘:!3‘5’.
Since material condilions can vary between test localions and change with lime, sound judgement e e e e e i e Sanas
should be exercised with time, sound judgement should be exercised wilh regard to ihe use and
inlerpretation of the data. This reporl shall not be reproduced withoul prior approval of the author.
™
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Respectfully Submitted,
CAL-TECH TESTING, INC. Reviewed By:
Licensed,




e Test, CAL-TECH TESTING, INC. o 23-00297-01

s -*s:.,? &. ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
: _ P.O. Box 1625 Lake City, FL 32056 ¢ (386) 755-3633 « Fax (386)752-5456 168
__g; 2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 || AB NO.: 711
&

- -_
torgcamen COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase ||
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
5 Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
o days: 28
(ZD Mix Type:
o Normal Wt. (] Lightweight ] Mortar Mix [ Pump Mix "] Grout [ ] other:
g Plasticizer Added: [ Yes No If "Yes", [J At Plant [ At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/26/24 3:45 AM 3:58 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.). Weather Conditions:
< 4026 7022354 10 -
S Extra Water Added at Job Site: [ Yes No If"Yes" gal.: - Extra Water Authorized by:
< Cy.. === _
%‘ Plasticizer Added at Job Site: gal.: c.y..
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 9 66 74 -
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [ INo [ Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour 11
SPECIMEN i D. LAB NO DATE RECEIVED IN LAE DATE TESTED (:Syi) DIAT_E(::; SPEC}LN;E; (S:zEm) To(-;':tn];c:)AD [TEST (SPTSRSNGTH F.I};:j'S;E TESTED BY
A 01/27/24 02/02/24 7 4,02 12.69 58,780 4630 4
B 01/27/24 02/09/24 14 | 4.02 12.69 77,530 6110 4
C 01/27/24 02/23/24 28 | 4.02 12.69 86,660 6830 4
D 01/27/24 02/23/24 28 | 4.02 12.69 90,330 7120 4
E 01/27/24 HOLD H
F
G
REMARKS: i —] |\_ EEy— _ !
il |
| X /(\ )\ : '
‘ 7 - L~ N |/ = L |
The fesl results presented in this report are specific only 1o the samples lested at ihe iime of Type 1 kE = Type 3
testing The test was performed in accordance with generally accepled methods and standards | e T e T boitl o dehalmali ol
Since material conditions can vary between tesl localions and change with lime, sound judgement | e T frrried ioriee |
should be exercised with time, sound judgement should be exercised wilh regard to the use and |
interpretation of the data, This report shall not be reproduced without prior approval of the author Val " =5 ‘
’\._\h\-
k ’47 MULLLLLLITEITS l ‘
Tyme a = .‘_I“yn-u 5 / \\'\\‘\‘\ E N 71{:{{:‘;:" .
Ciagesms S Shin s o oyt oM S C‘ e
| enmuiguean iram Tyoe:1 e 5% -
Respectfully Submitted, S
CAL-TECH TESTING, INC. Reviewed By:




FILE NO.:
CAL-TECH TESTING, INC. 23-00267-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 « Fax (386)752-5456 169
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 [ AB NO.: 712
o COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
<« psi: 4000 46 "
a days: 28
g Mix Type:
* Normal Wt. [ 1 Lightweight [:] Mortar Mix (] Pump Mix ] Grout [] other:
uo'l Plasticizer Added: [ Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/26/24 4:21 AM 4:44 AM J. Green
& Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4521 7022359 10 —
2 Extra Water Added at Job Site: [ Yes No lf"Yes" gal: - Extra Water Authorized by:
< Cy.l  »=m
;' Plasticizer Added at Job Site: gal.: c.y.: -
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 6 65 75 —
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e - Yes [ JNo [ Unknown Yes [No
Location of Concrete Placement: Freezer Slab Pour 11
SPECIMEN LD LAB NO DATE RECEIVED IN LAB DATE TESTED (::;:) DIATE(iT; SPEDLN;E:_::\ ?slein ) TC)(::I‘:”I;CS);\D TEST (sprlE)NGTH F::\ZE’SI:E TESTED BY
A 01/27/24 02/02/24 7 4.02 12.69 55,810 4400 5
B 01/27/24 02/09/24 14 | 4.02 12.69 76,230 6010 4
C 01/27/24 02/23/24 | 28 | 4.02 12.69 88,090 6940 4
D 01/27/24 02/23/24 28 4.02 12.69 92,610 7300 4
E 01/27/24 HOLD H
F
G

REMARKS:

—an

X

-

The test resulis presenied in this reporl are specific only io the samples lested at the time of
testing. The lest was performed in accordance with generally accepted methods and standards
Since material condilions can vary between tesl localions and change with time, sound judgement
should be exercised wilh lime, sound judgement should be exercised with regard 1o the use and
inlerpretation of the data. This report shall nol be reproduced without prior approval of lhe author.
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 * Fax (386)752-5456 170
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 |LAR NO.: 713
Errcamen COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase I}
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
'<_t Specified Strength for Structure: Slump (inches): Air Content (percent):
r~4 psi: 4000 4-6 .
(@] days: 28
5 Mix Type:
b Normal Wt. (] Lightweight [ Mortar Mix  []PumpMix [ ] Grout [ other:
g Plasticizer Added: [ Yes No If "Yes", ] AtPlant [ At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/26/24 5:11 AM 5:27 AM J. Green
& Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
<< 4236 7022364 10 -
g Extra Water Added at Job Site: ] Yes No IF"Yes" gal: - Extra Water Authorized by:
< Cy.: == .
;’ Plasticizer Added at Job Site: gal.: cy.
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 3.75 64 75 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T — Yes [ INo  [] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour 11
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (‘:;E) 5 AT iiT) SPECL“;??:in ; To(xl’;n'ﬁ)“’ TEST (SPT;E)NGTH F&';ETS:E TESTED BY
A 01/27/24 02/02/24 7 4.02 12.69 61,390 4840 5
B 01/27/24 02/09/24 14 | 4.02 12.69 80,660 6360 4
C 01/27/24 02/23/24 28 | 4.02 12.69 93,420 7360 4
D 01/27/24 02/23/24 28 4.02 12.69 89,510 7050 4
E 01/27/24 HOLD H
F
G

REMARKS:

Respectfully Submitted,
CAL-TECH TESTING, INC.

The tesi results presented in this report are specific only 1o the samples iesled at the time of
lesting, The lest was performed in accordance with generally accepled melhods and siandards.
Since malerial conditions can vary between lest locations and change with time, sound judgemnent
should be exercised with fime, sound judgement should be exercised wilh regard o the use and
interpretation of the data. This report shall not be reproduced without prior approval of the author.
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CAL'TECH TESTING, INC- e 23-00297-01

ENGINEERING & TESTING LABORATORY EYLINDER'SETNO=
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 * Fax (386)752-5456 171
2007 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 « Fax (904)381-8902 |LAB NO.: 714

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase ||
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
'<£ Specified Strength for Structure: Slump (inches): Air Content (percent):
« psi: 4000 46 .
(o] days: 28
5 Mix Type:
b Normal Wt. [] Lightweight [ Mortar Mix ] Pump Mix ["] Grout [] other:
uQ'l Plasticizer Added: [ Yes No If "Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/26/24 6:03 AM 6:20 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4521 7022369 10 ---
g Extra Water Added at Job Site: [ ves No If"Yes" gal.. - Extra Water Authorized by:
< CY.. === N
;' Plasticizer Added at Job Site: gal.: Cy.
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 6 63 74 ame
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [ INo  []Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour 11
SPECIMEN | D LAB NO DATE RECEIVED IN LAB| ~ DATE TESTED (:;E) = AT E(liT) SFECL";EE':Z'EEM 5 Tc’(:”:tn:cs’;":’ TEST ;TSRIE)NGT” FTRXZETS;E TESTED BY
A 01/27/24 02/02/24 7 4.02 12.69 57,780 4550 5
B 01/27/24 02/09/24 14 4.02 12.69 74,590 5880 4
C 01/27/24 02/23/24 28 | 4.02 12.69 89,940 7090 4
D 01/27/24 02/23/24 28 | 4.02 12.69 86,710 6830 4
E 01/27/24 HOLD H
F
G
REMARKS: T B p—— A —
A DX QR \
~ \\'a |~ {l $\\
The test resulis presented in this repori are specific only lo the samples lested at the lime of Type 1 Towpem 2 Type 3 o
testing The test was performed in 1ce with generally accepled methods and standards sl Cropla il iion Ot il e PG o Dot s, o wel
Since malerial conditions can vary between test locations and change with time, sound judgement Bl IO 2o i P B L g e formed cones

should be exercised with lime, sound judgement should be exercised with regard {o the use and
intarpretation of the data  This repert shall not be reproduced wilhout prior approval of the author
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F FILE NO.:
<ol r‘fs Z CAL-TECH TESTING, INC 23-00297-01
N &, ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
_ P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 172
?2 ;; 2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8301 « Fax (904)381-8902 |LAB NO.: 705
5
e COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
Specified Strength for Structure: Slump (inches): Air Content (percent):
= .
< psi: 4000 46 -
(@] days: 28
g Mix Type:
& Normal Wt. ] Lightweight [ ] Mortar Mix [ PumpMix [ ] Grout [ other:
udl Plasticizer Added: ] Yes No i "Yes", [JAtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/27/24 3:42 AM 4:11 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 7067 7022396 10 -
g Extra Water Added at Job Site: []Yes No [lf"Yes" gal: - Extra Water Authorized by:
< Cy.. = .
: Plasticizer Added at Job Site: gal.: c.y.:
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 3 63 75 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [ [No [ Unknown Yes [ No
Location of Concrete Placement: Freezer Slab Pour 11
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:aGyE) DIATE(i?_; SPECLN';EE’:?:EM) TO(-Ip—'ztndes))AD TEST (SPTZE)NGTH FP}I\FQ::I'L?RFE TESTED BY
A 01/29/24 02/03/24 7 4.02 12.69 54,150 4270 5
B 01/29/24 02/10/24 14 4.02 12.69 74,360 5860 4
C 01/29/24 02/24/24 28 | 4.02 12.69 83,490 6580 ‘4
D 01/29/24 02/24/24 28 4.02 12.69 88,090 6940 4
E 01/29/24 HOLD H
F
G

REMARKS:

The test resulis presented in this repori are specific only to the samples lesied al the time of
tesling. The lest was performed in accordance with generally accepted methods and standards
Since malerial conditions can vary between fest locations and change with time, sound judgement
shouid be exercised with time, sound judgement should be exercised wilh regard to the use and

(]

P

\%/

DI

)

Hoononalbly woll -Tormead
corme on both ornda, s
s 1 i, (25 ] of
eracking through caps

VAN IOITI ] SO O G
@rd. vorthcal cracua runakog

thrugh Torrnesd conon

eurfinsd Coree an others oo

Typre 2
Caslunn uu‘ A ]
Rran s Gt s, fa Wil

o5, Pl weasdi-

interpretation of the dala. This report shall not be reproduced withoul prior approval of the author. i =
| ™
| i
T - = ‘ Tyish 5 /
Dol Iraciurs wills no Siam fracturoen aps &
Y Eniiousnatls 451 Qi i
| aintinguinn froon Type 1 :f"
Respectfully Submitted, / 3
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 = Fax (904)381-8902

FILE NO.:
23-00297-01

CYLINDER SET NO.:
173

LAB NO.: 706

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client:

Stellar, 2900 Hartley Road, Jacksonville, FL 32257

Project Name:

US Cold Storage - Building Expansion Phase lll

iesting. The test was performed in accordance with generally accepled methods and standards
Since material condilions can vary between fesl locations and change with lime, sound judgement
should be exercised with time, sound judgement should be exercised wilh regard to the use and
inlerpretalion of the dala  This report shall not be reproduced without prior approval of the auihor

Respectfully Submitted,
CAL-TECH TESTING, INC.
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Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 -
(a] days: 28
% Mix Type:
b Normal Wt. [ ] Lightweight [ ] Mortar Mix  [_] Pump Mix [ ] Grout [] Other:
'5' Plasticizer Added: [ Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/27/24 4:32 AM 4:59 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load {c.y.): Weather Conditions:
< 4164 7022402 10 =
2 Extra Water Added at Job Site: [ Yes No If"Yes" gal: - Extra Water Authorized by:
< Cy.: === _
: Plasticizer Added at Job Site: gal.: C.y.
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 5 63 76 ==
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o -~ Yes [ |No [ ] Unknown Yes [ INo
Location of Concrete Placement: Freezer Slab Pour 11
AGE TEST SPECIMEN SIZE TOTALLOAD | TEST STRENGTH TYPE OF
SPECIMEN |.D LAB NO DATE RECEIVED IN LAB|  DATE TESTED daye) | DR | AREAGe i) (pounda) Psl) FRACTURE TESTED BY
A 01/29/24 02/03/24 7 4.02 12.69 63,880 5030 4
B 01/29/24 02/10/24 14 | 4.02 12.69 82,210 6480 4
C 01/29/24 02/24/24 28 | 4.02 12.69 89,460 7050 4
D 01/29/24 02/24/24 | 28 | 4.02 12.69 88,810 7000 4
E 01/29/24 HOLD H
F
G
REMARKS: —— =2 m |
\ N |
S 1
ANy : <N ~ iF\
The test resulis presented in lhis report are specific only to lhe samples tested at the lime of Type 1 Type 2 Colm”‘-*lxpr:; cemcning ‘
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CAL-TECH TESTING, INC. [™™ s

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056  (386) 755-3633 » Fax (386)752-5456 174
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 « Fax (904)381-8902 || AB NO.: 707

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
<« psi: 4000 46 »
[a) days: 28
% Mix Type:
b Normal Wt. [] tightweight [ Mortar Mix ~ [] Pump Mix [ ] Grout [] other:
"IQJ Plasticizer Added: [] Yes No If "Yes", [ ] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/27/24 5:16 AM 5:39 AM J. Green
& Concrete Truck No.: Ticket No.: Size of Load {c.y.): Weather Conditions:
< 7067 70222406 10 -
3 Extra Water Added at Job Site: [ Yes No If"Yes" gal.: --- Extra Water Authorized by:
< Cy.. = .
_;' Plasticizer Added at Job Site: gal.: C.y..
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 5.5 63 75 -
u_'J Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e - Yes [ JNo [ ] Unknown Yes [ [No
Location of Concrete Placement: Freezer Slab Pour 11
SPECIMEN I.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:fyi) DIATE(':‘; GPE::;EE':?:EM ) TO(.:;IJHZOS;RD TEST (SPT:F)NGTH F.II;YAPC?I'L?RF'E TESTED BY
A 01/29/24 02/03/24 7 4.02 12.69 60,240 4750 5
B 01/29/24 02/10/24 14 | 4.02 12.69 79,460 6260 4
C 01/29/24 02/24/24 28 | 4.02 12.69 87,520 6900 4
D 01/29/24 02/24/24 28 | 4.02 12.69 91,790 7230 4
E 01/29/24 HOLD H
F
G
REMARKS: e —— T
<] X L P |
N N P '8 N |
The test results presented in lhis repori are specific only lo the samples lested at ihe time of Twpe 1 Ty = Ty 3 ‘
lesting. The tesl was performed in accordance with generally accepted methods and standards Roempiphugrel Aotk b ot Gndridierobimnd iy P e .‘I:‘.’;:‘,’n;‘:.'n.‘,',’ilri:‘.f S
Since material conditions can vary between test locations and change with lime, sound judgement Praced P ot kgt Mecovacr g A el oofe
should be exercised with time, sound judgement should be exercised with regard lo the use and
interpretation of the data  This repari shall not be reproduced without prior approval of the author e
\“.
|
Bilogom o e wilhyng
g =it Ao il
| stimtivsguinty frosny Types 1
Respectfully Submitted,
CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC [
) = 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 » Fax (386)752-5456 175
2907 Spring Glen Road, Jacksonville, FL 32207 * (904)381-8901 = Fax (904)381-8902 || AB NO.: 708
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Ili
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:

The tesl results presented in this repart are specific only 1o lhe samples tested at the lime of
tesling. The test was performed in accordance with generally accepted methads and standards.
Since material condifions can vary between test localions and change wilh time, sound judgement
should be exercised with time, sound judgement should be exercised with regard to the use and

E Specified Strength for Structure:; Slump (inches): Air Content (percent):
< psi: 4000 4-6 .
o days: 28
g Mix Type:
b Normal Wt. [ Lightweight [ ]Mortar Mix  [] Pump Mix [} Grout ] other:
g Plasticizer Added: [ Yes No If "Yes", (] AcPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/27/24 7:28 AM 7:50 AM J. Green
f_t Concrete Truck No.: Ticket No.: Size of Load (c.y.)%: Weather Conditions:
< 4160 7022414 10 s
S Extra Water Added at Job Site: [ Yes No If"Yes" gal. -- Extra Water Authorized by:
Py CY.D wen N
: Plasticizer Added at Job Site: gal.: cy.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 7 63 72 ---
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [ INo [ ] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour 11
Note: Slump above specified requirements
SPECIMEN | D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (:;E) = ATE(ii_T) SPEC;";:fs'EEin ; Tc’(:):tn:cs’)w TEST (SPT_SIE)NGTH F;XZES;E TESTED BY
A 01/29/24 02/03/24 7 4.02 12.69 57,780 4550 5
B 01/29/24 02/10/24 14 | 4.02 12.69 78,190 6160 4
C 01/29/24 02/24/24 28 | 4.02 12.69 86,660 6830 4
D 01/29/24 02/24/24 28 | 4.02 12.69 90,090 7100 4
E 01/29/24 HOLD H
F
G
REMARKS: _ Ty s
N L[
ST I R

Tymrer 1
Fleosonobiy woll-fommed

conas an b

traary 1 by (25 mim] ot
cracking through caps e Thry

T v 22

v, worthe=l cracie e
throsLah cmps, T wedl

. lanm

Wiall-formed cone on anes
)

Wl T O Cl e e

Type 3
AL I werlicnl Cremcking
e T e

formod oo

t, S}'ON E}\

\
”'Hlnnu\ w

interpretation of the data This report shall not be reproduced wilhout prior approval of the author. | [~
| E ( ]

. Tﬂ{_ﬂ R T |

e B o] o M st |

CHmTEgL AR Yoo T pisa 4 T —— o é ﬁ “, _|

Respectfully Submitted, / ] ?‘\’\G E N S @i/l, %
CAL-TECH TESTING, INC. Reviewed By: // : A ' ~Uq
Licensed, Ijﬁﬂﬁ : IGS‘S@{JObbbU Tk
Dae i X224 % C % E

270 s &G F

',,;9,% io R \O In %\3



CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 176
2907 Spring Glen Road, Jacksonville, FL 32207 - {904)381-8901 « Fax (904)381-8902 |LAB NO.: 709
ey COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase li|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
(a] . days: 28
g Mix Type:
b Normal Wt. [] Lightweight [ Mortar Mix ~ [_] Pump Mix [ ] Grout [] Other:
'5' Plasticizer Added: [ Yes No If "Yes", [J AtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/27/24 7:46 AM 8:32 AM J. Green
& Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
= 4240 70224 10 a
cnn Extra Water Added at Job Site: [ Yes No [f"Yes" gal.: -~ Extra Water Authorized by:
< cy: = .
;' Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 4 63 75 -
ITLIJ Air Content (% by vol.): ASTM C231 Motded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [JNo [ ] Unknown Yes [ No
Location of Concrete Placement: Freezer Slab Pour 11
SPECIMEN 1.D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (QSE) DIATZiT) SPECL“;? Z’:_Ein_) Tﬂﬁtnﬁf" TEST (SPT;E)NGTH FLIZETS;E TESTED BY
A 01/29/24 02/03/24 7 4.02 12.69 63,260 4990 5
B 01/29/24 02/10/24 14 4.02 12.69 78,990 6220 4
C 01/29/24 02/24/24 28 | 4.02 12.69 85,360 6730 4
D 01/29/24 02/24/24 28 | 4.02 12.69 88,520 6980 4
E 01/29/24 HOLD H
F
G

REMARKS:

The test resulls presenled in this report are specific only to the samples tested at the lime of
testing. The tesl was performed in accordance wilh generally accepted methods and standards
Since material conditions can vary between test localions and change with lime, sound judgement
should be exercised with lime, sound judgement should be exercised with regard 1o the use and
interpretation of the data. This report shall nol be reproduced wilhoul prior approval of the author

Respectfully Submitted,
CAL-TECH TESTING, INC.
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